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WEBRLAFREHR LSS ETFREARAR
Company Name SHANGHAI QUANMA ELECTRONIC TECHNOLOGY CO., LTD
shown on Report

#o hk LTI AR HX 42t 2588 5 L a8 KRH IE A251
Address A251, SHANGHAI JIAOTONG UNIVERSITY SCIENCE PARK, 2588 JINHAI ROAD,

PUDONG NEW AREA, SHANGHAI, CHINA

LSRR 2024.03.20
Sample Received Date Mar. 20, 2024
B S AS I 39 2024.03.20-2024.03.26
Testing Period Mar. 20, 2024 to Mar. 26, 2024
RER MRAE 2 P EER, X BT EESCRE R T (PD), #4(Cd), K(Hg), 7S E&(Cr(VI))
BEAT A
Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium (Cr(V1)) in the submitted sample(s). i T
KRB HE A 25 R HZ T .

Test Method/Test Result(s) Please refer to the following page(s).

L & /f;;t%u %‘5\ 2 H 2024.03.26

Date
VISR
=24 Lab Manager

No. R268853637
EMETTATIX Ji 77 % 1351 &
jbiao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang District, Shanghai, China
nspection & Testing Services

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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PATF IR 4 dh B R 45 8. B B RO RRAIA
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

CTI F£& ID il 44 5| R 905 -CTI #£4 1D
CTI Sample ID Sample Name(s) Reference Report No. - CTI Sample ID
001 HFROEZER /
Metals coated with silver
AN AN
002 )R A2240115760101001E-003
Gold metal
003 E_@Eéﬂ_ A2240115760101001E-002
White plastic

Bk

AR R B 51 IR R AR UOR IR . RG2S AR, <5l R 45 -C T B2 ID”F1 5<CTI B 1D75)
Xof L FRIARE it o [R5

Remark:

The samples with the reference information in the table above are non-tested in this report. According to the
client’s statement, the material of the samples in the column "Reference Report No. - CTI Sample ID. " in the
table above are the same as the " CTI Sample ID ".
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ZEi8 Conclusion

Hotline:400-6788-333  www.cti-cert.com  E-mail:info(

T WRABPRAE/E 2 &R
Tested Sample According to standard/directive Result
o KK 2 ROHS $54> 2011/65/EU K HABIT 54 .
FEATHRE o AT
] (EV) 2015/863 RoHS Directive 2011/65/EU
Submitted Sample See Remark

with amendment (EU) 2015/863

*hkhhhkhkkhkkkhkhkkhkhkhkkhirkkhrrhrhikhkhhkhkhkhkhkhhhhihiirhhhhhhkhhkhhkhkhkhhkhiiihirrrhhhhhhhhhhhkhkhkikikirhiirikikiiikhikikix

ik FEACOABAARGEZE BRI . KRGS A, R el R v B A 5 R A RK B RoHS 5-4-2011/65/EUHE 4 T 556 (C) 2% 22
Remark: The sample(metal base with plating)was tested as a whole. According to the client’s statement, content for the restricted material
in the metal base of the sample(s) meet the requirement of exemption items 6(c) according to EU Directive 2011/65/

EU.
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FI #HE Test Method
WA H W7 2% MR A
Tested Item(s) Test Method Measured Equipment(s)
Y Lead (Pb) IEC 62321-5:2013 ICP-OES
4% Cadmium (Cd) IEC 62321-5:2013 ICP-OES
7k Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
5% Hexavalent Chromium (Cr(V1)) IEC 62321-7-1:2015 UV-Vis
45 R Test Result(s)
. Z5 53 Result B
JRIAH Tested Item(s) Zos Zoiz it IKE{E
001 MDL Limit
#' Lead (Pb) 28142 mg/kg* 2 mg/kg 1000 mg/kg
% Cadmium (Cd) 10 mg/kg 2 mg/kg 100 mg/kg
7% Mercury (Hg) N.D. 2mg/kg | 1000 mg/kg
S . = 0.10 pg/cm=
& Hexavalent Chromium (Cr(VI)) N.D. 1000 mg/kg
(LOQ)
BE G R AL REIR Sample/Part Description
P9 CTIREM ID  fihik
No. CTI Sample ID  Description
1 001 AROEEREE
Metal with silvery plating
Hotline:400-6788-333 e E-mail:info@ Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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TR, 8, SRR EHRETEA.
-N.D. = ARt (NTI738 H IR EE B FR)
-mg/kg = ppm= HJisrZ—
-1000 mg/kg = 0.1%
-LOQ = ERIR, 7Sk E &Ry 0.10 pg/em?
VSO BRI LN T 0.10 pg/em?, FEGARAT NN AR o BT ORIRARE St AR 0 S AR A A 7= 40,
B BN pr e I 45 R A BE AR B 5 & 78 s BOIR S
=Y, FEE SRR RoHS $84 2011/65/EU #4710 55 6(c)%k: 44 & A& &
ARLZBIL 4% (W .

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-YThe sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 ug/cm?. The coating
is considered a non-Cr(V1) based coating. Information on storage conditions and production date of
the tested sample is unavailable and thus Cr(V1) results represent status of the sample at the time of
testing.
*=According to the client’s statement, the material of the sample(s) fall into exemption items 6(C)
according to EU Directive 2011/65/EU: Copper alloy containing up to 4 % lead by weight.

vw.cti-cert.com  E-mail:info@
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KR AE Test Process
1. ¥ Lead (Pb), 4 Cadmium (Cd)

FRFEATEEN A RE A R A
Weigh sample and place it ::> Add digestion reagent ::>

in a vessel Digest the sample

FA AR AL/ R
i A7 v b 2R ] B s
L Dry Ashing/ .
ICP-OES UERE
H b ECRIEN E 1 Alkali Fusion/ Residue it e
/ <::| Make up with Acid Dissolution
Analyzed by deionized water Filtration
ICP-OES eionized water —
I
Solution
2. 7k Mercury (Hg)
R TR AT A1 TR
Weigh samp le anci place it —7| Add digestion reagent :> Digest the sample
in a vesse

FH Bl 25/ R B T

EAL R <: B vt
H ICP-pES FBETIKRERE Alkali Fusion/ Residue s
VaRin (::I Make up with Acid Dissolution 1bae
Analyzed by ioni Filtration
ICP-OES deionized water .
e giicd
Solution
3. 73 #& Hexavalent Chromium (Cr(V1))
e | KA -
Take a portion of [— Extraction with boiling water —— A Filter and remove
i 1 (The ratio of sample area to boiling water th 1
1€ sample volume 1s 1 em?to 1 mL) © sample
Fl UV-Vis 43 H7 I 7 VAT pH
— — Adjust the pH value
Analyzed by UV-Vig Add test solution .
of the solution
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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TS
Photo(s) of the sample(s)

f Final Product

B ZEE R EEERERD ) EFPZEE R EEARERD )
(Client Reference Photo(Non-tested sample)) (Client Reference Photo(Non-tested sample))

CTl o 1 2 3 4 5 6 7 8 !

- T
b T ‘;;: ,llllllﬂl,llll|llll|llll|llll|I||||llll||III|I1I}|||l|||\l|\l!ﬂ\|\?l\m ' _‘ l\\‘
cﬁ 0 1 2 3 4 5 & T |

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

Wty o

N



CTI IE 18

R IR &
Test Report

i =F =2 A2240115760102E el e

N

Report No.  A2240115760102E Page 8 of 8

75 B Statement:

1. KRS TCREE NS T, < R Rl s W 4 3 T0
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. IR AT LR AMNE . BRSO AR B B SRR AL, FE R RO R SR 9T, CTI RS A s
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by
the applicant who should be responsible for the authenticity which CT1 hasn’t verified;

3. AR ARG SR AN B2 M i A7 T
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. BAERB U, RS ILAC-G8:09/2019 / CNAS-GL015:2022 1 I faj 5% (w=0) — 7o MUEEAT
TF&PEH) 7€ ; Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

5. K& CTI HifiFE, ARESEHIARMRE:

Without written approval of CTI, this report can’t be reproduced except in full;

6. WIRMRE PR SCAR ST CNEEER, Oy,

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.

*Khk %&%:égl:% *hk
*** End of Report ***
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ZpPSERE L GERMRBER) Client Reference Photo (Non-tested sample)

75 B Statement:

1 BEsRAEEEREE R, BiEE R RS 5, CTI RS,
The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.

2. HIENZN A2240115760102E 445 I HM7E -
The Appendix Information is/are the supplement(s) for the Report A2240115760102E.
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